
REPAIR PARTS FOR MODEL 45-02662 - DISC CULTIVATOR

	 REF.	 PART	   QTY.		  DESCRIPTION
	 NO.	 NO.

	 10	 46859	 4	 Spacer, 3/4" I.D. x 4-1/4" Lg.
	 11	 1540-162	 16	 Flat Washer, 3/4" Std. Wrt.
	 12	 46860	 4	 Hex Nut, 3/4-10 Thread
	 13	 43350	 4	 Carriage Bolt, 3/8-16 x 1" Lg.	 	
	 14	 HA21362	 4	 Nylock Nut, 3/8-16 Thread
	 15	 47660	 4	 Carriage Bolt, 1/2-13 x 1-1/2" Lg.
	 16	 43020	 1	 Hex Bolt, 1/2-13 x 1-1/2" Lg.
	 17	 712-3083	 5	 Nylock Nut, 1/2-13 Thread
	 	 40107	 1	 Owners Manual

	 REF.	 PART	   QTY.		  DESCRIPTION
	 NO.	 NO.

	 1	 24850	 1	 Draw Bar	
	 2	 24851	 1	 Hitch Bracket
	 3	 24852	 1	 Tray	
	 4	 40106	 8	 Notched Blade Disc
	 5	 63510	 2	 Bearing Hanger Brkt. Assembly
	 6	 44488	 4	 Bearing (Included in #63510)
	 7	 46858	 2	 Grease Fitting (Included in #63510)
	 8	 46857	 2	 Hex Bolt, 3/4-10 x 16" Lg.
	 9	 24240	 2	 Bearing Sleeve

 the fastest way to purchase parts www.speedepart.com 

REPAIR PARTS
Agri-Fab, Inc.

809 South Hamilton
Sullivan, IL. 61951
217-728-8388
www.agri-fab.com

4 

9 

8 

1 

10 

12 

5 

14 

13 

17 

11 

6 

6 

7 

5 

 
16 

17 

2 

3 

15 

17 

15 

© 2004 Agri-Fab, Inc.


